
REQUEST FOR QUALIFICATIONS

Trenchless Installation 
of Utilities Across 
Fleming Channel

City Of Key West 
RFQ #22-008

September 14, 2022



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  TOC-1 

Table of Contents 

TAB 

1 Cover Letter ................................................................................................................ i 

2 Information Page ................................................................................................. 2-1 

3 Organization Chart .............................................................................................. 3-1 

4 Company Information ......................................................................................... 4-1 
[...]
cubic yards) and constructed marine structures); Sparkman Channel Widening (widened 2,998-foot section, 6.35 
acres for navigational safety); Department of Energy (DOE) Energy Efficiency and Conservation Block Grant 
Application (preparation of an Environmental Assessment, Green House Gas Equivalence calculations, and preparation 
of Energy Efficiency & Conservation Strategy (EECS) for cruise terminals 2, 3, and 6 and berths 201-213); Research for 
Beneficial Use of Dredged Spoil Material in Tampa Bay; Transportation Investment Generating Economic Recovery 
(TIGER) Grant Application (narratives to support the TIGER Primary and Secondary Selection Criteria and analysis of 
long-term sustainability and safety outcomes resulting from alternatives for bulkhead and pier redevelopment for 
existing liquid bulk storage off-loading facilities).  

National Park Service, Biscayne National Park Rebuild from Hurricane Irma Damage, Miami-Dade          
County, FL  
Permitting Lead and Project Scientist | Permitting lead for the National Park Service’s hurricane-related repairs at five 
project locations in Biscayne National Park. Activities involve collecting geotechnical borings, replacing the Adam’s Key 
dock, repair/replacing the boardwalk, footbridge and docking facilities at Convoy Point Visitor’s Center and Park 
Headquarters, and riprap revetment repair at the Black Point Jetty and Park Entrance Road. Permits/Exemptions were 
received from the Florida Department of Environmental Protection and USACE. 

National Park Service, Fort Jefferson Coral and Seagrass Survey, Monroe County, FL 
Project Scientist | Fort Jefferson in the Dry Tortugas sustained damage to the outer scarp moat wall from past 
hurricanes and storms. The National Park Service proposes to repair the areas however a benthic resources survey was 
required to assess the wall for presence, quantity, and quality of resources such as coral and seagrass species. The 
project involved performing a benthic survey inside and along the 1,700-foot-long moat wall and the area 
surrounding the fort. Over 4,000 individuals of coral species were identified and measured and a ground truthing 
survey for seagrass was performed within a 250-foot radius around the Fort.  

  



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  6-16 

        

 

Education: 

BS, Civil Engineering 

Registrations/Certifications: 

Professional Engineer:  
Florida, No. 67713 

Years of Experience: 

19 

Distinguishing Qualifications: 

 Numerous Projects in the Keys 
including sanitary sewer force 
mains, lift station rehabilitations, 
and storm sewer collection and 
pump stations. 

 Numerous Projects with 
Trenchless Installations 

Rich Morrison, PE 
CIVIL ENGINEER 

Rich brings almost 2 decades of experience designing a wide range of sites, 
including commercial, residential, solid waste, and water and wastewater 
treatment plants. He is fluent in every component of site and civil design, 
including water and wastewater utility design, site layout, grading, and 
stormwater conveyance and management. He also has extensive experience 
designing water distribution systems and wastewater collection and 
transmission systems. In addition, Rich has managed multiple projects and 
possesses a profound understanding of each project phase. He is proficient in 
MicroStation, AutoCad, ICPR, AFT Fathom, StormCAD, and FlowMaster. 

Relevant Project Experience 

Patricia and Ashby Streets Stormwater Improvements, City of Key 
West, FL 
Lead Civil Engineer | Design of stormwater collection system improvements. 
Design includes new inlets and gravity piping and verification of utility 
locations from record drawings. 

Patricia and Ashby Streets Stormwater Emergency Outfall, City of 
Key West, FL 
Lead Civil Engineer | Design of a stormwater force main. Design includes pipe 
routing and verification of utility locations from record drawings. 

Pump Stations Rehabilitation Phase 2, City of Key West, FL 
Lead Civil Engineer | Design of several sanitary sewer pump station 
improvements. Design includes replacement of gravity piping, generator 
layout, force main replacement, and verification of utility locations from 
record drawings. 

North Simonton Stormwater Emergency Outfall, City of Key West, FL 
Lead Civil Engineer | Design of a stormwater force main. Design includes pipe 
routing and verification of utility locations from record drawings. 

George Street Stormwater Basin Improvements, City of Key West, FL 
Lead Civil Engineer | Design of stormwater collection system improvements, 
stormwater pumping station, and a stormwater force main. Design includes 
new inlets and gravity piping, pump station layout, force main routing, and 
verification of utility locations from record drawings. 

Cudjoe Regional Wastewater Transmission System, Monroe County, 
FL 
Lead Civil Engineer | Provided detailed design for a wastewater conveyance 
system on three islands in the Florida Keys. Design of force mains includes 
buried PVC, ductile iron bridge crossings, and sliplining an abandoned water 
line with HDPE pipe. 

Innisbrook Force Main Improvements Project, Pinellas County, FL 
Lead Design Engineer | Design of an emergency replacement of an existing 
42-inch sanitary sewer force main. The project included temporary piping 
bypass, open cut installation of a portion of the new replacement 36-inch 
PVC force main, and cleaning of the existing failed 42-inch force main for 
sliplining with the new replacement 36-inch fusible PVC force main. 
 

 



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  6-17 

        

SWWRF Upgrades (CMAR) Design Services, City of St. Petersburg, FL 
Lead Civil Engineer | This project included construction documents, new injection wells and wellhead improvements, 
piping, temporary pump station, and connections. Design and construction included three new injection and 
monitoring wells, and four CAR packages: (1) upgraded 16-inch reclaimed water main wellhead infrastructure to 
24-inch; (2) temporary 22 mgd pump station using diesel driven skid mounted critically silenced centrifugal pump, 
and temporary HDPE piping to IW-4; (3) offsite IW-6 temporary connection to 30-inch reclaimed water pipeline; 
(4) update of 42-inch piping to IW-5 and reclaimed water loop. 

Central Pasco Beneficial Water Reuse Project, The 4G Ranch Wetlands, Pasco County, FL  
Lead Civil Engineer | Design of a reclaimed water treatment and infiltration wetland system (15 cells, 140 acres total). 
Design includes site layout, grading, yard piping up to 24-inch diameter (8 miles total) including several HDD 
crossings.  



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  6-18 

        

 

Education: 

BS, Building Construction,  
University of Florida 

BS, Design, Architecture,  
University of Florida 

Registrations/Certifications: 

N/A 

Years of Experience: 

23  

Office Location: 

Gainesville, FL 

Distinguishing Qualifications: 

 Specialized in water and 
wastewater treatment cost 
estimating 

 Experience with conceptual, 
budget, and definitive estimates 

Erika Smith 
COST ESTIMATOR 

Erika brings more than 23 years of experience cost estimating for water and 
wastewater treatment facilities, solid waste facilities, and commercial 
construction projects. She specializes in working with design and planning 
teams to develop conceptual, budget, and definitive construction costs.  

Relevant Project Experience 

Cahaba River WWTP to Valley Creek WWTP Sludge Transfer -  
Force Main, Jefferson County, AL 
Cost Estimator | Provided construction cost estimates for the force main. This 
project involved the design, bidding, and construction services of a force 
main that conveys waste activated sludge from the Cahaba River WWTP to a 
large diameter gravity sewer where the flow would be discharged in another 
treatment plant. Part of the design work included performance of a detailed 
route analysis.  

JEA Blacks Ford WRF, JEA, Jacksonville, FL  
Lead Estimator | Provided estimated construction costs for the expansion 
and re-purposing of existing plant systems and structures. The 3-mgd AADF 
expansion included a new headworks, process bioreactors, secondary 
clarifiers, effluent filters, and an expanded UV disinfection facility. Additional 
upgrades included a new biosolids processing facility, additional pumping 
and storage capacity for reclaimed water, and the repurposing of existing 
SBR for sludge digestion and reject storage. The completed work will provide 
JEA with a fully functional, operational, expanded and upgraded 6-mgd 
AADF Water Reclamation Facility.  

JEA Northwest Regional WTP, JEA, Jacksonville, FL 
Estimator | Provided estimated construction costs for two (2) wells, a ground 
storage tank, high service pump building w/ pumps, chemical feed, site work, 
raw water pipeline and a finish water pipeline. 

Southwest WTP Rehabilitation Improvements, City of Sunrise, Davie, 
FL  
Estimator | Provided estimated construction costs for the refurbishment of 
the existing reactor/clarifier, including replacement of existing cascading tray 
aerator, lime sludge sump pump, gravity filters, backwash pumps, high 
service pump hydrofluosilicic acid storage tank and metering pumps, transfer 
pumps; cleaning and restoration of concrete clearwell, new corrosion 
inhibitor solutionizing tank and metering pumps, new ammonium hydroxide 
storage tank and metering pumps; new liquid carbon dioxide storage tank 
and feed system; upgrading existing chemical building; new chemical 
building; demolition of existing sodium hypochlorite tank and canopy; 
including hydrofluosilicic acid tank, pumps, concrete vault, ammonia storage 
facility and hydro-pneumatic tank; new concrete chemical storage area with 
secondary containment for chemicals; yard piping; instrumentation and 
controls upgrades; electrical improvements including switchgear, adjustable 
frequency drives MCCs, duct bank, conduit, site lighting; resurfacing of 
asphalt areas; new asphalt pavement; and rehabilitation of two (2) ground 
storage tanks.  
 

Water and Wastewater Capital Improvement Program, PRASA, PR  



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  6-19 

        

Lead Cost Estimator | Provided cost estimates for the water and wastewater capital improvement program involving 
$1.8 billion in improvements to Puerto Rico’s water and wastewater systems. Program included the following facilities: 
water and wastewater treatment facilities, pump station modifications and conveyance. 

Turkey Creek WWTP Improvements, First Utility District of Knox County, Knoxville, TN  
Lead Estimator | Provided estimated construction costs for improvements of existing plant systems and structures. 
The project consisted of demolition of existing equipment and facilities, installation of new wastewater treatment 
equipment and facilities; fine screening and grit removal, ultraviolet disinfection, and post-aeration; thickened sludge 
pumping; centrifuge dewatering and dewatered sludge conveyance; site improvements, yard piping, and 
miscellaneous structures; and I&C and electrical improvements. The project also included new metal building with 
HVAC for sludge dewatering and a metal canopy to cover the new disinfection facility. 

Wilson Creek RWWTP Advanced Treatment & Headworks Improvement, North Texas Municipal Water 
District, TX 
Estimator | Provided estimated construction costs for improvements to the existing Wastewater Treatment Plant with 
future increase to 224 mgd. The Project consisted of the following work Headworks, Odor Control, Flowmeter 
Downstream Of Headworks, 32 mgd HRC2 System, Biocontact Tank Expansion, HRC Chemical Feed System Expansion, 
30 mgd UV Disinfection For Plant 1, Secondary Effluent Splitter Box FOR Plant 2 and New Lift Station, Outfall 
Expansion, Interceptor Junction Structure, New Polymer Building, New Electrical Building, New High Rate Sludge Pump 
Station, HRC2 Indluent Junction Box, SRS Meter Vault, Primary Influent Meter Vault, Plant Effluent Connection 
Structure, UV Influent Meter Box.  

Rowlett Creek RWWTP, North Texas Municipal Water District, Dallas, TX 
Estimator | Provided estimates for construction costs for improvements to the existing Wastewater Treatment Plant. 
The scope of work involved improvements to existing WWTP by adding 17.5 mgd of for a total 77.5-mgd and scope 
included the following improvements: Improvements to the influent flow control structures, piping and pumping 
(sized for the Phase 3 120-mgd P2HF), new combined headworks with 6-millimeter (mm) screening, two (2) trains of 
grit removal, and flow splitting new wet-weather pump station (60 mgd), new MBR basin (17.7 mgd), new in-line 
ultraviolet (UV) disinfection (20 mgd), improvements to the effluent junction structure and effluent piping (sized for 
the Phase 3, 120 mgd P2HF).  

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  6-20 

        

 

Education: 

BS, Civil Engineering, University of 
Wisconsin 

Registrations/Certifications: 

Professional Engineer: 
Florida, No. 80180 
Professional Engineer: 
Wisconsin, No. 37456-6 
Professional Engineer: 
Michigan, No. 6201056328 
Professional Engineer: 
Ohio, No. 75030 
Professional Engineer: 
South Dakota, No. 9881 
Professional Engineer: 
Kansas, No. 20441 
Professional Engineer: 
Tennessee, No. 122292 
Structural Engineer: 
Illinois, No. 081.007670 
Structural Engineer: 
Georgia, No. 43558 

Years of Experience: 

22 

Distinguishing Qualifications: 

 Five years of experience in the 
design of Metal Building 
Systems, commonly used in 
water and wastewater plant 
design 

 ATC-45 Field Manual: Safety 
Evaluation of Buildings after 
Windstorms and Floods, 
sponsored by ATC Endowment 

Dave Everson, PE 
STRUCTURAL ENGINEER 

Dave is a structural engineer with more than 22 years of experience and skills 
in all phases of engineering operations. He has design experience in 
wastewater treatment plant projects for private and public clients. His 
knowledge of industry standards and his design capabilities are an asset to this 
project. His project experience involves reinforced concrete tanks, foundations, 
structural steel, reinforced concrete and masonry buildings, pile foundations, 
and retaining walls.  

Relevant Project Experience 

Norwood Water Treatment Plant, City of North Miami Beach, FL  
Lead Structural Engineer | Project involved multiple phases of design. Phase I 
involved emergency safety repairs to the plant, which were issued in smaller 
packages to facilitate timely implementation. Phase II (Work Order 3) 
addressed updates and expansion to the existing RO/NF process. The main 
phase (Work Order 4) involved many new structures including new Chemical 
Building, High Service Pump Station, Maintenance and Lab Building, Backwash 
Reclaim tanks, Lime Softening Clarifiers, and potential new Filter structures. 

BSU RO WTP and Wellfield Phase II Expansion and Lime Softening WTP 
Improvements, Bonita Springs Utilities, Inc., Bonita Springs, FL  
Lead Structural Engineer | Project included new foundation design for Lime 
system and site wells. A new metal building was designed to be installed over an 
existing concrete filter structure. Detailed coordination required with General 
Contractor and Metal Building manufacturer to meet restrictions of installing on 
an existing structure. 

Lake Worth Drainage District, City of Lake Worth, FL 
Lead Structural Engineer | Project provides SCADA and Control Structure 
Electrical Improvements. Structural design included 20 new elevated walkways 
for channel level monitoring. Design also included foundation design for 
communication towers. 

Turkey Creek Wastewater Treatment Plant 2019 Improvements, First 
Utility District of Knox County, TN 
Lead Structural Engineer | Project included cast in place junction boxes, 
modifications and additions to existing headworks structure, UV disinfection 
facility with canopy structure, utility water pump structure, sludge dewatering 
building, modification to existing sludge bin facility including support for new 
conveyors. 

Ebenezer Basin Improvements, First Utility District of Knox County, TN 
Lead Structural Engineer | Project included a new 5.8 mgd below grade 
wastewater pump station, 1 MG wastewater equalization tank, electrical 
buildings, generator foundation, and surge tank foundation. 

Oak Ridge Water Treatment Plant, City of Oak Ridge, TN 
Lead Structural Engineer | Project included a new 16 mgd water treatment 
plant at the existing raw water intake site. New water treatment building 
consisted of a partially buried foundation and second floor office and 
mezzanine area constructed of cast in place concrete utilizing pan formed 
concrete joists. The building superstructure consisted of a steel framed building 
including an exterior tank farm under canopy. Other structures included dual 
cell concrete flocculation basins, 1 MG clearwell tank, and residual tanks. 



 

 Trenchless Installation of Utilities Across Fleming Channel, RFQ #22-008  6-21 

        

 

Education: 

BS, Electrical Engineering, Southern 
Tech 

Registrations/Certifications: 

Professional Engineer: 
Florida, No. 89295 
Professional Engineer: 
North Carolina, No. 050282 
Professional Engineer: 
Puerto Rico, No. 17134 

Years of Experience: 

29 

Distinguishing Qualifications: 

 Extensive experience designing 
electrical systems for water and 
wastewater facilities 

 Specialized in power 
distributions systems, 
instrumentation and controls, 
and construction support 

 Electrical and I&C expertise on 
large, multi-disciplined 
wastewater projects, including 
two wastewater projects in the 
past 6 months 

Agustín C. Quinoñes, PE 
ELECTRICAL ENGINEER 

Agustín is an electrical and instrumentation and control (I&C) engineer with 
nearly 3 decades of experience in electrical design of water and wastewater 
treatment plants. His experience includes treatment plant construction and 
expansions, raw water intakes, and lift stations. His primary responsibilities are 
power distribution of low- and medium-voltage systems, motor controls, and 
support during construction. With extensive electrical design experience in 
Florida, Agustín offers knowledge in every phase of design and construction, 
from basis of design reports to detailed design, production of design building 
and traditional bid documents, bid phase services, and construction services 
such as submittal review, request for information responses, and startup and 
testing of electrical systems.  

Relevant Project Experience 

Norwood Water Treatment Plant Phase II Expansion and Upgrade, City 
of North Miami Beach, FL  
Electrical Engineer | Provided electrical design services for improvements and 
expansion of the water treatment plant. The project included upgrading the 
electrical plant distribution system, new electrical building for north region, 
new electrical building for south region, new filters, new maintenance building, 
new chemical building, new Lime silo system, new onsite production well, two 
new offsite production wells and new reactor clarifier. New switchgear, motor 
controls, medium voltage step down transformers, standby generators and 
paralleling system were included as part of the electrical improvements. 

JEA Rivertown Supply Wells #7, JEA, Saint Johns County, FL 
Lead Electrical Engineer/I&C Engineer | This project involved engineering, 
design, equipment specification, submittal review, construction supervision, site 
inspection and project startup for one new JEA supply well. Provided direct 
client interface and consultation, as well as key submittal reviews, direct client 
interface and consultation. 

JEA Wellhead Rehabilitations, Fairfax Well 8 Wellhead, Jacksonville, 